

LABORATORY – V.N. FAMALICÃO

COSTUMER:
Ariteks Boyacilik Ticaret Ve Sanayi As
Hekimsuyu Cad N° 38
Kucukkoy Istanbul
34250 - Turkey

CERTIFICATE OF TEST Nr. 27/2017

We hereby declare that the item described below has been tested by CITEVE's laboratories and complies with the following requirements:

EN 1149-5:2008 – Protective clothing – Electrostatic properties - Test methods and requirements

Dimensional stability to domestic washing and drying EN ISO 6330:2012 (after 5 cycles 4N (40°C) Line dry)
Electrostatic properties: measurement of charge decay EN 1149-3:2004 (after 5 cycles 4N (40°C) Line dry)
pH of aqueous extract ISO 3071:2005

The results of these tests are described in the report:

11782/2017-1 Citeve

Issued on:

2017-12-04

Description of the tested item:

3/1 S Twill Fabric 79% Polyester 20% Cotton 1% Carbon 245 g/m² ref. ArGiyim 245 Static Pro

Vila Nova de Famalicão, 5 December of 2017

Laboratory Director



Antónia Lopes

This declaration applies only to the described sample and to the mentioned performed tests.
Any part of this certificate can't be reproduced without the prior permission of Citeve's laboratories.